THE REPUBLIC OF KENYA

(O

Transforming Life. Inspiring Progress

Financial Cooperation between the Government of Kenya and
African Development Bank (AfDB)

ATHI WATER SERVICES BOARD (AWSB)

v E
T AN

MULTI TOWNS SUSTAINABLE WATER AND WASTE WATER
MANAGEMENT PROGRAM

FCUL

Frame Consultants Ltd

P.0.BOX 58624 - 00200
Nairobi, Kenya

JULY 2016



LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

“DOCUMENT CONTROL”

MULTI TOWNS SUSTAINABLE WATER AND WASTE WATER MANAGEMENT

PROGRAM

LIMURU SEWERAGE PROJECT

EMPLOYER:

Athi Water Services Board

(AWSB)

CONSULTANT

(FCL

Frame Consuiltants Ltd

DOCUMENT TITLE

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

VERSION 02
[...]
Table 1: Project Components
Project Description Land Requirement
Component
Component 1 Sewer Pipelines and e No land requirement needed sewer Lines to be
associated works constructed within road reserves
e  RAP has been prepared to address compensation
requirements for project impacts on private assets
and sources of livelihood encroaching into road
reserve
Component 2 Waste Water Treatment | ¢ No Land extra land required, the augmentation
Plant works works and expansion works to be restricted within
existing Kiambu County Government land for the
WWTW
24 Proposed Sanitation Intervention 2
2.4.1 Drainage Pattern and Sewerage Zones

2 Project Description in this section is based on Preliminary Design Report Prepared by Frame Consultants Limited

June 2016

Frame Consulting Limited

2-3




LIMURU SEWERAGE PROJECT

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

The drainage pattern of the Limuru is such that the entire area can drain into the Ithanji River.

However, due to the flat terrain in the upper parts of the project area, Swamps are common

e,g, Manguo (Kiboko) Swamp as indicated in the photo plates below.

Photo Plate 1: Drainage Basins within Limuru area

The natural drainage pattern in the area and the surrounding areas is as shown in Figure 4 that

follows below

Figure 4 Drainage Pattern of Limuru

SUM T T T e A

. L A
. 1
. ~

2.4.2 Waste Water Treatment Plant Locations

The existing sewerage system drains into one point located about 1 km south of Limuru Town.

This location is located next to a swamp that marks the start of the Ithanji River. The proximity

of this site to the main township means that developments southwards of the town will have

to have onsite sewage treatment systems. Locations of the sewage treatment plants will

dictate the trunk sewers routes, lengths and cost. The following options have been considered

OPTION I: Dandora Estate Sewage Treatment Works (Nairobi):

This option entails draining the sewage generated in the project area to the 160,000m3/d

Frame Consulting Limited

2-4




LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

Dandora Estate Sewage Treatment Works in Ruai.

This can be achieved by construction of a 34km long Trunk sewer along the Ithanji-Ruiruaka
River system to join the existing Ruaraka Trunk Sewer. In doing so, this trunk sewer will also
serve Runda Estate, Ruaka Area, Muchatha Shopping Center, Banana Hills Shopping Center,
Limuru Country Club and Limuru Township. The estimated cost for this proposal is as follows;

Figure 5: Cost Estimates for implementation of Option |

Unit | Quantity] Rate (KES) | Amount (KES)
1{Ithanji-Ruiruaka River Trunk S m 34.000 15,000.00 510,000,000.00
2|Reticulation Sewers m 31.000 9.000.00 279,000,000.00
3| Wayleave easement and RAP | m™ | 510,000 750.00 382.500,000.00

1,171, 500,000.00
Advantages:

e No new sewage Treatment Plant to be built.
e Faster construction time of only sewerlines.
e More urban areas within the Kiambu and Nairobi will be covered by gravity.

Disadvantages:
e land easement issues within the posh estate areas of Runda
e Limuru Country Club may complicate the project.

e Need to reconstruct the Ruaraka River Trunk Sewer to accommodate the additional
sewage flows.

OPTION II: Tigoni Sewage Treatment Works (Proposed):
This option entails acquisition of land 7km downstream of Limuru Town just after the Tigoni
Dam that is used by the Limuru Golf Club.

Figure 6: Cost Estimates for implementation of Option Il

Unit | Quantity] Rate (KES) | Amount (KES)
1{Ithanp River Trunk Sewer m 7.000 15.000.00 105.000,000.00
2|Reticulation Sewers m 31.000 9.000.00 279,000,000.00
3| Construction of STW m | 5700 50,000.00 | 285,000,000.00
4| Acqussition of Land for STW Ha 10 20,000,000.00 200.000,000.00
5|Wayleave easement and RAP | m’ | 105,000 750.00 78.,750,000.00

947.750,000.00
Advantages:

e More areas within the Limuru area will be covered by gravity
e Adequate and cheaper land within the Tea Estates makes use of cheap
e Waste Stabilization Ponds (WSP) feasible.

Disadvantage:

e Land easement issues with the Tea Estate in Tigoni can delay project implementation,

Frame Consulting Limited 2-5




LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

OPTION IlI: Limuru Sewage Treatment Works (Existing):
This option entails use of the existing location. The existing treatment works can handle only

500m3/d and will therefore require to be expanded in the neighbouring available land to
5,900m3/d capacity.

Figure 7: Cost Estimates for implementation of Option Il

Unit | Quantity] Rate (KES) | Amount (KES)
|| Trunk Sewers Rehabilitation m 1.000 17.500.00 17.500,000.00
2|Reticulation Sewers m 31.000 12.000.00 372.000,000.00
3|Rehabilitation of existing STW | Sum - - 75.000,000.00
3|Construction of New STW m’ 5,700 50,000.00 285,000,000.00

749 500,000.00
Advantage:

e No land acquisition or/and wayleave easement issues

Disadvantages:

e Limited land available therefore mechanized sewage treatment methods to be used as
opposed to cheaper waste stabilization ponds,

e Only areas upstream of Limuru Town can be added to the system by gravity.

RECOMMENDATION

From the above three (3) options, it is recommended to adopt OPTION Il that entails use of
the available site based on the listed advantages and disadvantages as well as the capital cost
comparisons.

Areas past 1km downstream of Limuru Town will not be covered by the proposed system.
Further, the areas downstream are currently mostly occupied by Tea Plantations, Golf Club
and rural areas with small shopping centres. These can be served by onsite sanitation solutions
like septic tanks and pit latrines.

2.4.3 Sewer Network
The sewer in Limuru covers most of the developed areas. However, this systems are
overloaded and/or broken down and do not function as designed. The recommended scope of
work for Limuru sewers include rehabilitation and upgrading of the existing sewerage network
that will comprise the following:
e Rehabilitation of sections of existing sewer lines which require flushing & unblocking,
e Replacement of missing sewer inspection manholes covers,
e Rehabilitation of existing sewer inspection chambers,
e Extension of the existing sewers to cover Karanjee, Kwambira, Bibirioni

Figure 8: lllustrates Existing Sewerage Network for Limuru

Frame Consulting Limited 2-6




LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

Figure 9: below lllustrates the Proposed Sewerage Extensions targeted to cover the developed
area Kwa Mbira, Kamirithu, Limuru Town towards Bata Shoe Company side and Karanjee area.

Figure 9: Proposed Sewerage Network Extension

2.4.4 Waste Water Treatment Technology
The following sewage treatment methods have been found appropriate for use in the
2-7

Limuru Project area presented in Box 3

Frame Consulting Limited



LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

Box 3: Sewerage Treatment Technologies

Waste Stabilisation Ponds,
Aerated Lagoons,

Oxidation Ditches,
Percolating/Trickling Filters,

Combined Anaerobic Ponds-Trickling

Filters Process.

To achieve the required faecal coliform standard, the following methods of treating the

effluent have been identified;

Use of a Constructed wetland,
Rock, gravel and Sand layers filtration,
Use of maturation ponds.

i. Waste Water Stabilization Process

These are large basins enclosed by earthen embankments in which raw sewage is treated by

entirely natural processes involving both algae and bacteria. These are simple to construct and
operate. Their construction requires materials entire found and made in Kenya. Their
disadvantage is that they require relatively large areas of land. The treatment process using

waste stabilization ponds has been proposed to comprise of Anaerobic Pond, Facultative Pond
and Maturation Ponds.

The cost of constructing waste stabilization ponds, excluding other facilities, is shown in Figure
9 that follows.

Figure 9: Design aspects and cost for implementation of Waste Stabilization Ponds

. Influent BoD; | Effluent BoD, Land Constructiol

Process Units - : . X
(mg/1) (mg/) Required (Ha)] Cost (KES)
Anaerobic Ponds 330.14 |51.87 0.23 20238.350.%
Facultative Ponds 151.87 52.17 3.09 125.852,594.4
Ist Maturation Ponds 52.17 26.09 .26 56.740,547.¢
nd Maturation Ponds 26.09 13.04 .26 56,740,547.¢
5.84 259,572.041.1

Aerated Lagoons

These are completely mixed non-return activated sludge units consisting of basin where

oxygen is supplied by means of Floating or fixed surface aerators or diffused-air aeration units
as the wastewater flows

Figure 10: Design aspects and cost for implementation of Aerated Lagoons

Frame Consulting Limited

2-8



LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

. Influent BoDs| Effluent BoD4 Land Construction

Process Units - .
(mg/1) (mg/1) Required (Ha)] Cost (KES)
Aerated Lagoons 330.14 168.24 0.65 98.406.064.3
Settling Tanks 168.24 67.30 0.04 63,108,800.0
Ist Maturation Ponds 67.30 33.65 1.99 B4.774,027.7
2nd Maturation Ponds 33.65 16,83 1.99 B4,774,027.7
4.07 331,122919.8

iii. Oxidation Ditches

This is a modification of the conventional activated sludge process suitable for small
communities. The aeration tanks are in the form of long continuous channels, oval in plan and
with rotor suspended over the channel for aeration, mixed liquor propulsion and prevention
of suspended solids from settling. This is the existing sewage treatment system in Limuru with
a design capacity of 500m3/d.

Figure 11: Design aspects and cost for implementation of Oxidation Ditches

. Influent BoD; | Effluent BoD; Land Construction

Process Units ‘
(mg/1) (mg/1) Required (Ha)] Cost (KES)
Oxadation Ditches 330.14 168.24 0.5 81,782.392.5
Settling Tanks 168.24 67.30 0.04 63,108 800.0
Ist Maturation Ponds 67.30 33.65 1.99 84.774.027.7
2nd Maturation Ponds 33.65 16.83 1.99 824.774.027.7
4.52 314439248, |-

Percolating Filters

These consist of tanks containing inert filter media which provides a large surface for the
growth of the biological organisms responsible for treatment. Aerobic conditions are provided
by natural ventilation. The primary wastewater is distributed on top surface of the media, and
then flows through the media where the bio-organisms feed on the organic material in the
passing wastewater. In the project area, it is proposed to use the following two processes;

e A high rate trickling filters system that include a primary settling tank, high rate filters,
secondary settling tanks, low rate filters and Final clarifiers, or,

e Alow rate percolating filters system that incorporates a primary settling tank, low rate
filters and secondary settling tanks.

Figure 12: Design aspects and cost for implementation of High rate Percolating Filters

Frame Consulting Limited

2-9



Vi.

24.5

LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

. Influent BoDs| Effluent BoD4 Land Construction

Process Units .
(mg/1) (mg/) Required (Ha)] Cost (KES)
Primary Settlng Tanks 330.14 214.59 0.02 56,554.400.0
High Rate Percolation Filters 214.59 64.38 0.05 48.386,000.0
Intermediate Settling Tanks 64.38 41.85 0.02 56,554.400.0
Low Rate Percolation Filters 4185 14.65 0.04 44.708,800. 01
Secondary Settling Tanks 14.65 9.52 0.01 53,277.200.0
Ist Maturation Ponds 952 7.14 2.18 91.947513.31
2nd Maturation Ponds 7.14 5.35 2.18 91,947513.31
4.50 443.375,826.61

Figure 13: Design aspects and cost for implementation of Low rate Percolating Filters

: Influe nt BoD;| Effluent BoD4 Land Construction
Process Units i
(mg/1) (mg/1) Required (Ha)] Cost (KES)

Prmary Settlng Tanks 330.14 214.59 0.02 56.554.400.00
Low Rate Percolation Filters 214.59 53.65 0.26 125.607.200.0¢
Secondary Settling Tanks 53.65 34.87 0.01 23.277.200.00
Ist Maturation Ponds 34.87 26.15 218 91.947.513.30
2nd Maturation Ponds 26.15 19.61 2.18 91.947.513.3(
4.65 389.333.826.6(

Combined un-aerobic and Low rate trickling filters

This combines anaerobic ponds preceding high rate filters. The effluent is treated in

maturation ponds for bacteriological control prior to discharge into the receiving water course.

It’s proposed to have an arrangement consisting of Anaerobic Ponds, low rate filters and

settling tanks.

Figure 14: Design aspects and cost for implementation of Ponds and Filter system

\ Influent BoD; | Effluent BoD; Land Constructio

Process Units - - .
(mg/l) (mg/1) Required (Ha)] Cost (KES)
Anaerobic Ponds 330.14 198.08 0.27 23,178 404
Low Rate Percolation Filters 198.08 49,52 0.33 151.347.600.(
Secondary Setthng Tanks 49.52 3219 0.02 26.554.400.(
Ist Maturation Ponds 32.19 24.14 218 91,947.513.;
2nd Maturation Ponds 24.14 18.11 2.18 91,947.513.;
4.98 IB4.975431.0

Recommended Treatment Process

From the above preliminary design and costing of the various possible sewage treatment

processes, the following were

the findings.

i The Waste Stabilization Ponds System has the lowest capital cost followed by

Frame Consulting Limited

2-10



LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

Oxidation Ditches. Percolating Filters systems have the highest capital cost.

ii. The waste stabilization ponds system has the lowest operational and maintenance cost
of all options identified. The main disadvantage of adopting waste stabilization ponds
system for Limuru is the limitations of land available. The available land is less than
5Ha, half of which is currently under the 500m3/d treatment Plant and associated

works.

iii.  The next cheapest option is the Oxidation Ditch system. This process is the one
currently in use in Limuru and the staff must be well versed with the technical know-
how. It also has the second lowest land requirements. It is therefore proposed that an

Oxidation Ditch System be implemented.

2.4.6 Effluent and Sludge Disposal

The effluent will be disposed of in the nearby swamp which shall also assist in further
purification of the effluent. Sludge shall be dried in open air drying beds and sold to the nearby

tea farms as manure

2.4.7 Sanitation Infrastructure Estimated Project Cost

The following table shows the preliminary cost estimates for implementation of the sewerage

scheme for Limuru Town. Detailed justification of the cost will be found in the Engineers

Estimates.

Figure 15 : Proposed Investment Cost

Description Amount (KES)

New Secondary and Reticulation Sewers 280,800,000.00
Rehabilitation of existing Sewers 5,000,000.00
Rehabilitation of existing STW 40,000.000.00
Construction of New STW 300,000,000.00
Sub-Total (1) 625,800,000.00

Preliminary and General Items 60,000,000.00
Engineering Services 50,000,000.00
Sub-Total (2) 735.,800,000.00

Contigent Amount 73,580,000.00
809,380,000.00

Frame Consulting Limited

2-11



3.1

LIMURU SEWERAGE PROJECT
ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT STUDY REPORT

CHAPTER 3: BASELINE INFORMATION

Location of the Project

Limuru town is located within Kiambu County which is one of the 47 counties of Kenya, the
overall population of the county estimated at 1,623,282 populations according the 2009
census report from the Ministry of Planning and National Development and an annual growth
rate of 2.3% per annum. The County has a total Square Kilometer of 2543.4 km? major towns
in the county include Kiambu Thika Kikuyu, Limuru, Githunguri and Gatundu which is the target
project area. The main tourist attractions within the county are Mau Mau Caves, Chania Falls,
Aberdare Forest, fourteen Falls Mugumo Garden and Christina Wangare Gardens. Figure 16
below illustrates the overall satellite image of Kiambu County.

Figure 16: Satellite Image of Kiambu County

o

NW e o 7
l_jil\*lo(lh Kinangop™ 10 . \‘d( 2 NYERI 5\} Q?

I
7
R KanyEnyeini. {{ = 7 KIRINYAGA

MRANGA Karuri

~=——"@Muranga

N
Study area

Administrative boundary

D County border
Topography
.Riak @ Selected settlement

=== Major road
cxxa Railway line

w— Major river